




Proposal for J.B. Latham Treatment Plant (JBL) Plant 2 Headworks Rehabilitation Final Design  ii 

Table of Contents 
SECTIONS 

Cover Letter ........................................................................................................................................................................................... i 
1.2.1 Identification of Responder ................................................................................................................................................1 
1.2.2 Approach to the Work ..........................................................................................................................................................2 
[...]
and nuts on the digester roof; and replacement of gas protection equipment, including all piping, pressure safety 
valves, the flame arrestor, the flame trap, valves, and so on. 

Water Reclamation Plant 7 Biosolids Upgrade Project, Coachella Valley Water District, Palm Desert, California. 
Senior engineer tasked with engineering services during construction for the WRP 7 Biosolids Upgrade Project 
that included new structures; a dewatering building; and dewatering equipment, including gravity belt thickeners 
and centrifuges, polymer feed systems, mixing systems, pumps, electrical systems, and more. The project 
included a life-cycle cost evaluation of dewatering equipment using pilot testing results from qualified equipment 
manufacturers, whose results were used to develop a performance specification for the selected equipment. 





 

 2 

Santa Maria WWTP Headworks Upgrade, Ramona Municipal Water District, California. Lead process engineer for 
the design of a new headworks facility at the Santa Maria WWTP. The plant’s existing influent lift station and 
downstream processes have been affected by rags and grit due to a lack of headworks screening and grit removal 
for the plant. The project included relocation of the influent truck sewer, a new headworks structure with influent 
screw pumps, mechanical screenings equipment, grit removal, and a new emergency generator. Various project 
challenges included construction phasing, large equipment and structures, utility relocation, and connections to 
existing facilities. 

4S Ranch Water Reclamation Facility Headworks Screenings System Improvements, Olivenhain Municipal Water 
District, Encinitas, California. Lead process engineer for the design of a new headworks improvements project, 
including replacement of mechanical screens, a grit classifier, odor control system improvements, channel 
rehabilitation, slide gate replacements, building structural modifications, and new instrumentation and controls. 
Key design considerations included working around a tight building and working space, which led to maintenance 
of plant operation and construction phasing challenges. The result is an improvement in screenings performance 
and reliability, as well as the replacement of corroded and obsolete process equipment.  

Woods Valley Ranch Water Reclamation Facility Phase 2, Valley Center MWD, California. Dr. Guillen designed 
secondary, tertiary, and disinfection processes for the Woods Valley Ranch Water Reclamation Facility Phase 2 
expansion. Secondary wastewater treatment consists of an Aero-Mod extended aeration system capable of full 
nitrification and denitrification. Tertiary treatment consists of coagulation, flocculation, and cloth disk filters. 
Dr. Guillen developed a tracer study protocol in coordination with the California Department of Public Health that 
will be used to recertify the existing chlorine contact basins to determine their ultimate capacities. The water 
reclamation facility will continue to produce Title 22 quality effluent. 

Separate Industrial Treatment Concept Alternatives Project, City of Gonzales, California. Dr. Guillen served as lead 
treatment engineer in the evaluation of industrial treatment alternatives. Projected industrial wastewater flow 
generation and water quality, water reuse opportunities, and effluent water quality requirements. Provided 
conceptual industrial WWTP locations, layouts, and cost estimates. 

Wastewater Treatment and Collection System Master Plan, Crestline Sanitation District, California. Dr. Guillen 
served as lead treatment engineer for the Wastewater Master Plan for the Crestline Sanitation District. Utilized a 
series of workshops to facilitate a COFA to identify the most critical and high-risk failure scenarios at all three of 
the District’s WWTPs and two lift stations, as well as the root cause of those failures. Additionally, Dr. Guillen 
performed a thorough process evaluation on each unit process of all three of the District’s WWTPs to determine 
individual process capacity and performance in comparison to design criteria and industry standard ranges. The 
project culminated in a comprehensive list of capital improvement projects, prioritized by risk and paired with 
available funding opportunities. 

Ventura Water Reclamation Facility Process Evaluation and Capital Improvement Plan, City of San Buenaventura, 
California. Dr. Guillen assisted in the Failure Mode and Effects Analysis workshops with Ventura Water 
Reclamation Facility staff. The workshops identified unit processes within the water reclamation facility, identified 
their modes of failure, and scored the criticality of those failures. The Failure Mode and Effects Analysis process, 
in conjunction with the water reclamation facility treatment process analysis, identified constraints within the 
facility and helped develop the City’s Capital Improvement Plan. 





 

 2 

Hyperion Treatment Plant Primary Sludge Thickening, Los Angeles Department of Public Works, Los Angeles, 
California. Served as an electrical project engineer assisting the project’s lead electrical and control system 
engineer with the preliminary and detailed electrical design of solids conveyance and thickening facilities in 
existing buildings. Electrical design included 12 kV and low voltage power distribution additions and modifications 
including the addition of medium and low voltage motor controllers, medium and low voltage variable frequency 
drives, and a medium voltage motor control center. 

SROG 91st Avenue WWTP Electrical Reliability Improvements, City of Phoenix, Tolleson, Arizona. Served as an 
electrical and controls project engineer assisting the project’s lead electrical and control system engineer with the 
electrical design of upgrade of portions of the plant’s existing medium and low voltage power distribution system, 
which provided redundant power feeders from the 5 kV distribution system down to the 480 V MCC level for plant 
processes, including solids and digester facilities. Design included site 5 kV distribution, 480 V substation 
replacements, 480 V main-tie-main draw-out switchgear, and redundant 480 V distribution throughout the site. 
Performed construction administration, including shop drawing review.  

Jomax Water Reclamation Facility Phase 2B Expansion (2.25 to 3 MGD), Vistancia Development LLC, Peoria, 
Arizona. Served as the lead electrical and controls engineer in the design of electrical, instrumentation, and 
controls to expand the wastewater plant capacity from 2.25 MGD to 3 MGD. The existing 12 kV electrical 
distribution system and standby generator system was analyzed and modified to accommodate the expansion. 
The existing Modicon PLC control system was modified to accommodate the expansion. Phase 2B expansion 
design included the addition of new process facilities to increase plant capacity from 2.25 MGD to 3 MGD. 
Electrical, LED lighting, ground, and controls design added the expanded plant processes to the existing electrical 
system at the 480 V level and to the existing plant control system. Processes included modification of the existing 
influent pump station; replacement of existing bar screen; and addition of new bar screen, grit classifier, grit 
pump, aeration basin, sludge holding tank, and dewatering centrifuge and conveyors. Design included drawings, 
specifications, and engineer’s estimate of probable construction cost. 

Biosolids Pasteurization Project, City of Oxnard, California. Served as the electrical and controls project engineer 
assisting the project’s lead electrical and control system engineer in the design of the instrumentation and control 
system for the pasteurization facility at the Oxnard WWTP. This project included new instrumentation, the addition 
of a new PLC into the existing PLC-based control system, design of a local control panel which allows local control 
of the entire pasteurization facility, and the addition of the pasteurization facility to the existing SCADA system 
graphics for monitoring purposes. 

Festival Ranch Water Reclamation Facility Phase 2A Expansion, Pulte Homes, Buckeye, Arizona. Served as the 
lead electrical and controls engineer for the Phase 2A expansion EI&C detailed design and for planning for future 
Phase 2B expansion electrical capacity. The existing plant uses a sequencing batch reactor process, with a 480 V 
electrical service, standby diesel generator, automatic transfer switch, and PLC-based plant control system. The 
existing electrical service, electrical system, and standby generator were evaluated. The service entrance section 
(SES) was evaluated and determined to have the capacity for the expansion; however, the design required an 
additional automatic transfer switch (ATS), generator, generator paralleling gear, motor control center, and 
electrical equipment to power the expanded facilities. Additional network, PLCs, LED lighting, and grounding were 
also designed. The challenge in this design was the client’s constraint that the existing plant and the expansion 
must share the same existing electrical service from the utility. Design, including drawings and specifications, was 
completed up to the agency review design submittal. 





 

 2 

Nano-Aeration Demonstration Testing, Municipal Wastewater Treatment Plant, City of Gonzales, California. 
Assisted in the evaluation of nano-aeration technology (NanO2) at the City of Gonzales WWTP. Prepared a 
conceptual design for a NanO2 system on how to remove nitrogen in the efficient and cost-effective way rather 
than traditional biological treatment processes.  

Consequence of Failure Analysis, South Orange County Wastewater Authority, Dana Point, California. Project 
engineer for the preparation of a Consequence of Failure Analysis for the South Orange County Wastewater 6.7-
million-gallon-per-day coastal treatment plant. Assisted in site visits and workshops to identify the most critical 
and high-risk failure scenarios at the city’s WWTP. Evaluated and prepared a report describing short-term and 
long-term WWTP upgrades, maintenance, and replacement components. 

WWTP Capacity and Condition Assessment, City of Banning, California. Performed full-scale field condition and 
capacity assessment of the existing equipment of major unit operation processes (i.e., pumps) and pipes 
throughout the WWTP using a portable ultrasonic flow meter. Evaluated and prepared a report describing short-
term and long-term WWTP upgrades, maintenance, and replacement components.  

Nitrogen Removal Feasibility Study, City of Banning, California. Assisted with the design and evaluation of the 
wastewater treatment systems for nitrogen removal to achieve California Code of Regulations Title 22 
requirements. Performed cost analysis for the secondary treatment including trickling filters, conventional 
activated sludge, MBR, moving bed biofilm reactor, and integrated fixed-film activated sludge.  

Food and Beverage Facility, Wastewater Treatment Feasibility Study, Anaheim, California. Assisted with evaluation, 
design (process flow diagrams and site layouts), preparation of life cycle cost estimates, and recommendation of 
wastewater treatment systems to reduce surcharge fees. Evaluated liquid and solid treatment components such 
as sequencing batch reactor, upflow anaerobic sludge blanket, anaerobic membrane bioreactor, dissolved air 
floatation, centrifuge, screw press, and belt filter press.  

Wastewater Treatment Feasibility Study, Manufacturing Wastewater Facility, Ohio. Assisted in improving 
performance of an existing dewatering system for high total dissolved solids and high pH. Evaluated the feasibility 
of various solid and liquid separation treatment alternatives. Assisted in performing process calculations, 
preliminary construction and annual operations and maintenance costs of equalization, and evaluating filtration, 
dewatering, and pH adjustment systems.  

Wastewater Treatment Feasibility Study, Danone Facility, Virginia. Assisted with the evaluation of treatment 
alternatives and preliminary design to improve an on-site wastewater treatment system and reduce incoming high 
organic loading rates generated from a dairy production line. Drafted process flow diagrams and site layouts for 
dissolved air floatation system and upflow anaerobic sludge blanket system. Prepared sections of the final 
technical memorandum.  

Plant Optimization, Water-Energy-Food Nexus Project, Germany and New York. Assessed the feasibility of 
implementing demand response strategies and integrating on-site renewable energy sources as an alternative to 
grid-supplied electricity for the operation of WWTP in Germany and New York. Modeled and optimized energy 
consumption at the Häldenmühle Water Resource Recovery Facility, Stuttgart, Germany.  

Co-Digestion Evaluation, Newtown Creek Water Resource Recovery Facility, New York. Evaluated how including 
additional solid-waste streams impacted digester egg performance. Performed biomethane potential tests to 
evaluate production rates.  





 

 

KELSEY STRUCTURAL RESUMES 

Condition scores were assigned to each structural asset with associated improvement recommendations, prioritization and cost-
estimate review documented in a structural technical memorandum.  The assessment identified several key structures with severe 
deterioration requiring repairs in the immediate future to facilitate the future expansion of the plant. 
EMWD Ellis Tank Assessment and Repair – Perris, CA – Project Manager – Kelsey Structural – 2022 
Mr. Stone provided the structural assessment and repair design for Eastern Municipal Water District’s (EMWD) existing 0.26 MG Ellis 
Tank.  The reservoir is an AWWA D100 welded steel reservoir that was in the process of being recoated when Kelsey Structural was 
brought in to perform an assessment of the existing structure once old coatings were removed.  Mr. Stone discovered severe 
deterioration of the roof framing system and column supports, which halted construction work and required an emergency repair design 
of a new roof framing system and strengthening of the existing structure.  Expedited design work helped minimize construction delays 
and efficient detailing allowed for quick repair of the tank roof structure. 
City of Poway Clearwell Bypass, Poway, CA – Project Manager – Kelsey Structural – 2022 
Mr. Stone provided the structural design of a new pump station, pipe gallery retrofits and AWWA D103 bolted steel tank review for the 
City of Poway’s Clearwell Bypass project.  Recent failures of the existing clearwell have prompted replacement of the aging concrete 
storage basin, requiring temporary bypass of all treatment plant water while the new clearwells are constructed.  To implement this 
bypass, Kelsey Structural has provided a new slab-on-grade pump station design and retrofits to an existing pipe gallery structure to 
facilitate bypass pumping and new piping to the temporary steel storage tanks.  Structural design has included reinforced concrete 
slab-on-grade with deepened perimeter footings to accommodate the site slope, concrete pedestal pipe supports, and retrofit concrete 
wall construction requiring demo and replacement of an existing below-grade vault wall.   
City of Gonzales Industrial Water Reclamation Facility – Gonzales, CA – Project Manager – Kelsey Structural – 2022 
Mr. Stone is provided the structural design of a new Industrial Water Reclamation Facility for the City of Gonzales.  Structural design is 
being provided for multiple treatment facilities including an 1,800 sqft. concrete-masonry unit Operations Building, below grade 
reinforced concrete Wet Well and Pump Station, Headworks facility, Grit Chamber, Blower Building and miscellaneous site structures 
and equipment foundations.  Extremely poor soil conditions at the site coupled with high groundwater and flood plain required all 
structures to be supported on mat foundations capable of spanning voids beneath the structures and resisting large differential 